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CEL

Consulting Engineering Bureau & Laboratories
o diglt Ot HLESLNY Jelne OS5

Company Name :dsagand) < gliall ) g8 311 48 5

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Type of sample : Soil

Delivery Date : 15/06/2023

Reporting Date : 16/06/2023

Reporting No.  : 02

Sample No. : 01

Results of Sieve Analysis According to Project Spec.

Sitz\;fn?)ize Passing % Type A Type B Type C
9.50 100 100 100 100
4.75 100 100 90-100 70-95
2.36 80.1 65-90 65-90 45-70
1.18 56.1 45-70 45-70 32-54
0.600 40.4 30-50 30-50 23-38
0.300 26.3 18-33 18-33 16-29
0.150 16.2 10-21 10-21 9-20
0.200 11.0 5-15 5-15 5-12

The Test Result According to Project Specs is Type S,d A- OB-0 C-0 Not Comply )

# . e L SR .
i ' %
Signature /...=3
-
R B s u‘mr‘?‘:‘j‘-:jf:k_i::‘r ::,-:.:t&.ill.-_'{(g:;?;‘ar‘: r V.
N——— s

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

b Slett G v
358180 - Elle JI1
e A YVPIY 4y - YVY s il
A —— ¥ TYYTY 2 818 + Gaddd
Testing Labortatory Www.cei-egypt.com




CONCRETO READY MIXED CONCRETE
m QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBE
Test Standard BS 1881 - Part 116:1983

DATE : 24/4/2023
CLIENT : A ganll cYglioall Hoa3l A5 S
CONSULTANT : Llraw 452
PROJECT : (4598~ (ppadall) aoudl 3L 5gSUI Uadll g9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 27/3/2023
Testing Date 24/4/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8050| 8050|8000
Load (KN) 718 | 788 | 801
Comp. Strength (Kg/cm?) 325 | 357 | 363
Average (Kg/cm?) 348.4
Percentage (%) 139.3%
Overall Average (Kg/cmz] 3484
Overall Percentage (%) 139.3%
Standard Deviation (Kg/cm?) 20.2 Kg/cm®
Coefficient Of Variation ( %) 58 %
QUALITY CONTROL ENGNEER

ENG. 7. Skabaan

M Do |



CONCRETO READY MIXED CONCRETE
(@/A QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
-.-——:. AN r!:: -!‘ M-I-I (,! MOUNTAIN VIEW B.P

L

DETERMINATION OF COMPRESSIVE ST OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE : 30/4/2023
CLIENT : dragasdl CYglial) Hen3l 4S5
CONSULTANT : Ll 455
PROJECT : (4593 (nalall) am audl 3LygSUI sUadll £ 9 e
STRUCTURE TYPE : Divertion Channel & Side Slope *
Sampling Date 2/4/2023
Testing Date 30/4/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cmzn
Type of Cement OPC - 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 816 | 819 | 788
Comp. Strength (Kg/ cmz) 370 | 371 | 357
Average (Kg/cm?) 365.9
Percentage (%) 146.3%
Overall Average (l(g/cmz] 365.9
Overall Percentage (%) 146.3%
Standard Deviation (Kg/cm?) 7.7 Kg/cm®
Coefficient Of Variation ( % ) 21 %

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan

e



CONCRETO READY MIXED CONCRETE

(ﬁ QYALITY CONTROL DEPATEMENT
[.‘N CRE _l_ NORTH COAST SECTOR
E oA D> v naoa MOUNTAIN VIEW B.P

= L &

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBE
Test Standard BS 1881 - Part 116:1983

DATE: 1/5/2023
CLIENT : dungand Y glhall g3l A5
CONSULTANT : Uugaw 455
PROJECT : (4S99~ cyaadall) a mudl (3L eIl sUadll £9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 3/4/2023
Testing Date 1/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 | 8050|8100
Load (KN) 733 | 802 | 791
Comp. Strength (Kg/cmz) 332 | 363 | 358
Average (Kg/cm?) 351.2
Percentage (%) 140.5%
Overall Average (Kg/cm?) 351.2
Overall Percentage (%) 140.5%
Standard Deviation (Kg/cm?) 16.8 Kg/cm®
Coefficient Of Variation (%) 4.8 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
()("i QYALITY CONTROL DEPATEMENT
<z

NORTH COAST SECTOR

..;': !’ /\N r!: F M-.: l:>! MOUNTAIN VIEW B.P
T F P T E CUBE
Test Standard BS 1881 - Part 116:1983
DATE: 2/5/2023
CLIENT : dragastl CYgliall Hea3ll ASA B
CONSULTANT : Llas 455
PROJECT : (4553~ cppadall) aomedl 3LySII HUadll g us
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 4/4/2023
Testing Date 2/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm?2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 74 3
Weight 8000 | 8050|8100
Load (KN) 803 | 807 | 794
Comp. Strength (Kg/cm?) 364 | 366 | 360
Average (Kg/cm?) 363.0
Percentage (%) 145.2%
Overall Average (Kg/ cmz] 363.0
Overall Percentage (%) 145.2%
Standard Deviation (Kg/cm?) 3.0 Kg/cm®
Coefficient Of Variation (%) 0.8 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan

|



CONCRETO READY MIXED CONCRETE

4/'- QYALITY CONTROL DEPATEMENT

- .;- e T T NORTH COAST SECTOR
el Se ARk 0 NE MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STREN C BE
Tes ndard BS 1881 - Part 116:1

DATE 3/5/2023
CLIENT : s ganll Y glial) yamil A5 b
CONSULTANT : Llewan 4S5
PROJECT : (4593~ padall) gl 3LygSI1 HUadll g9 e

STRUCTURE TYPE : Divertion Channel & Side Slope

Sampling Date 5/4/2023

Testing Date 3/5/2023

At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 | 8050 | 8100
Load (KN) 788 | 747 | 806
Comp. Strength (Kg/cm?) 357 | 338 | 365
Average (Kg/cm?) 353.5
Percentage (%) 141.4%
Overall Average (Kg/cmz] 353.5
Overall Percentage (%) 141.4%

Standard Deviation (l{g/cmz] 13.7 Kg/ cm’®

Coefficient Of Variation ( %) 39 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE : 4/5/2023
CLIENT : draganal Ygliall Ha3ll A5 S
CONSULTANT : [Assan 4S5
PROJECT : (4599- cxvadall) gl 3yl SUaB g9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 6/4/2023
Testing Date 4/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 805 | 888 | 836
Comp. Strength (Kg/cm?) 365 | 402 | 379
Average (Kg/cm?) 381.9
Percentage (%) 152.8%
Overall Average (Kg/ sz] 381.9
Overall Percentage (%) 152.8%
Standard Deviation (Kg/cm?) 19.0 Kg/cm®

Coefficient Of Variation ( % ) 5.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan

L ——



DETERMINATION OF COMPRESSIVE STRE

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

NCRETE CUBE

Test Standard BS 1881 - Part 116:1983

DATE : 6/5/2023
CLIENT : drganll Ygliall a3l A5 i
CONSULTANT : Llaw A5 %
PROJECT : (4558- palall) ! LUl sUadll 9 i
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 8/4/2023
Testing Date 6/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 | 8050|8100
Load (KN) 801 | 864 | 815
Comp. Strength (Kg/cmz] 363 | 391 | 369
Average (Kg/cm?) 374.5
Percentage (%) 149.8%
Overall Average (Kg/cm?) 374.5
Overall Percentage (%) 149.8%
Standard Deviation (Kg/cm?) 15.0 Kg/cm®
Coefficient Of Variation ( % ) 4.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaax
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DETERMINATION OF

MPRE

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

IVE STRENGTH OF CONCRETE

Test Standard BS 1881 - Part 116:1983

BES

DATE:: 7/5/2023
CLIENT : e gaadl Y glial) Hen 3l A o
CONSULTANT : Llagan 45, "
PROJECT : (4593- onelall) ao el 3L eSSl 9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 9/4/2023
Testing Date 7/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000 8050|8100
Load (KN) 727 | 787 | 754
Comp. Strength (Kg/cm?) 329 | 357 | 342
Average (Kg/cm?) 342.5
Percentage (%) 137.0%
Overall Average (Kg/cmz] 3425
Overall Percentage (%) 137.0%

Standard Deviation (Kg/cm?) 13.6 Kg/cm®

Coefficient Of Variation ( % ) 4.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE : 8/5/2023 .
CLIENT : Ao gasnl Y gldall g3l AT
CONSULTANT : Llas 45 %
PROJECT : (4S99~ (rpadall) aomndl (3L 5601 Uil 9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 10/4/2023
Testing Date 8/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 725 | 794 | 811
Comp. Strength (Kg/cm?) 328 | 360 | 367
Average (Kg/cm?) 351.8
Percentage (%) 140.7%
Overall Average (Kg/ cmz) 351.8
Overall Percentage (%) 140.7%
Standard Deviation (Kg/cm®) 20.6 Kg/cm®
Coefficient Of Variation (%) 5.9 %

QUALITY CONTROL ENGNEER
ENG. . Skabaan



CONCRETO READY MIXED CONCRETE
@ QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

~ noor < MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES
T ndard BS 1881 - Par 11983
DATE : 9/5/2023
CLIENT : dreganl Y gliall )gm3l A5
CONSULTANT : S T
PROJECT : (4595 Cppadall) goamadl 3LgSU1 sUadll g9 ine
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 11/4/2023
Testing Date 9/5/2023
At Days 28 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm2
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8000| 8050|8100
Load (KN) 725 | 834 | 791
Comp. Strength (Kg/cm?) 328 | 378 | 358
Average (Kg/cm?) 354.9
Percentage (%) 141.9%
Overall Average (Kg/cm?) 354.9
Overall Percentage (%) 141.9%
Standard Deviation (Kg/cm?) 24.9 Kg/cm®
Coefficient Of Variation ( %) 7.0 %

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan

=




CONCRETO READY MIXED CONCRETE

ﬁ QYALITY CONTROL DEPATEMENT
A\ue:

NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERM COMPRESSIVE STRENGTH NCRETE CUBES
Test Standard BS 1881 - Part 116:1983

DATE: 3/4/2023
CLIENT : e gonll CVgliall a3l A
CONSULTANT : L 4875
PROJECT : (4S93- cralall) 2o madl (3L ygSI1 Ualll 9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 27/3/2023
Testing Date 3/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200| 8200|8150
Load (KN) 665 | 632 | 615
Comp. Strength (Kg/cm?) 301 | 286 | 279
Average (Kg/cm?) 288.7
Percentage (%) 115.5%
Overall Average (Kg/cm?) 288.7
Overall Percentage (%) 115.5%
Standard Deviation (Kg/cm?) 11.5 Kg/cm?
Coefficient Of Variation ( % ) 4.0 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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CONCGCRETO

= [ == > W nA >

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERM N OF COMPRESSIVE STR TH OF CONCRETE CUBE
T andard BS 1881 - Par :1983
DATE : 9/4/2023
CLIENT : duaganll CYgliell a3l A5
CONSULTANT : Ughan 45
PROJECT : (4558- celall) gl 3L 5eSUl sUalll 5 s
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 2/4/2023
Testing Date 9/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 | 8150
Load (KN) 616 | 665 | 602
Comp. Strength (Kg/cm?) 279 | 301 | 273
Average (Kg/cm?) 284.3
Percentage (%) 113.7%
Overall Average (Kg/cm?) 284.3
Overall Percentage (%) 113.7%
Standard Deviation (Kg/cm?) 15.0 Kg/cm®
Coefficient Of Variation ( %) 53 %

Remarks:

QUALITY CONTROL ENGNEER

ENG. 7. Si

Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)



CONCRETO READY MIXED CONCRETE
(—)(",- QYALITY CONTROL DEPATEMENT
-
NORTH COAST SECTOR
ONCRETO
A v MOUNTAIN VIEW B.P

DETERMINATION OF COMPRE E STRENGTH OF CONCRETE CUBE

Test Standard BS 1881 - 16:1983
DATE : 10/4/2023
CLIENT : deogaadl LY gldall Hoa 3l 4S54 b
CONSULTANT : Llwan 45 %
PROJECT : (4599 crodall) ao wud! (3L 54SUl HUad)l £ g huo
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 3/4/2023
Testing Date 10/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200| 8200|8150
Load (KN) 583 | 632 | 619
Comp. Strength (Kg/cm?) 264 | 286 | 280
Average (Kg/cm?) 276.9
Percentage (%) 110.8%
Overall Average (Kg/cm?) 276.9
Overall Percentage (%) 110.8%
Standard Deviation (Kg/cm?) 11.5 Kg/cm®
Coefficient Of Variation ( % ) 4.2 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. . Skabaan
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETE N OF COMPRESSIVE STRE OF CONCRETE CUBE
Test Standard BS 1881 - Part 116:1983
DATE : 11/4/2023
CLIENT : dragaall CYglaall g3l 4SS
CONSULTANT : Wugaw 4S5
PROJECT : (4S58- cpalall) as el LS SUaill £9 i
STRUCTURE TYPE : Divertion Channel & Side Slope -
Sampling Date 4/4/2023
Testing Date 11/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm*
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 82008200 8150
Load (KN) 615 | 598 | 622
Comp. Strength (Kg/cm?) 279 | 271 | 282
Average (Kg/cm?) 2771
Percentage (%) 110.8%
Overall Average (Kg/cm?) 2771
Overall Percentage (%) 110.8%
Standard Deviation (Kg/cm?) 5.6 Kg/cm”
Coefficient Of Variation ( % ) 2.0 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan

i



=&

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT

u- CRETOD NORTH COAST SECTOR
= o= oA D v o> MOUNTAIN VIEW B.P
ERMINATION OF COMPRE ENGTH OF CONCRET
Test Standard BS 1 -Part 116:1983
DATE : 12/4/2023
CLIENT : drogantl Y gldoell yem 3l AS A (s
CONSULTANT : LA 4S5
PROJECT : (4599~ crodall) ao ! 3Lyl sUaill g9 e
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 5/4/2023
Testing Date 12/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC-350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200 (8200|8150
Load (KN) 588 | 615 | 587
Comp. Strength (Kg/cm?) 266 | 279 | 266
Average (Kg/cm®) 270.3
Percentage (%) 108.1%
Overall Average (Kg/cm?) 270.3
Overall Percentage (%) 108.1%
Standard Deviation (Kg/cm?) 7.2 Kg/cm®
Coefficient Of Variation (%) 2.7 %

Remarks :

QUALITY CONTROL ENGNEER

ENG._#-Stataan =
¥

Specified Loading Rate Range = 4.5kN/S to 9.0 KN/S or (6.8kN/S)
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

0O N R E 'l'
r = oA D v ' MOUNTAIN VIEW B.P
DETERMINATION OF COMPRESSIVE STREN OF CONCRETE CUBE
T BS 1881 - Part 116:1983
DATE : 13/4/2023
CLIENT : Ao gaadl CVglial) Hem3l ASL o
CONSULTANT : s 4S5
PROJECT : (4598- cralall) ol 3L sUalll 9 i
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 6/4/2023
Testing Date 13/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC-350kg
Station No. (From:To) 484+220:489+060 -
Sample No. 1 2 3
Weight 8200|8200 | 8150
Load (KN) 618 | 580 | 623
Comp. Strength (Kg/cm?) 280 | 263 | 282
Average (Kg/cm?) 275.0
Percentage (%) 110.0%
Overall Average (Kg/cm?) 275.0
Overall Percentage (%) 110.0%
Standard Deviation (Kg/cm?) 10.7 Kg/cm?
Coefficient Of Variation ( %) 39 %

Remarks:

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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Specified Loading Rate Range = 4.5kN/S to 9.0 KN/S or (6.8kN/S)
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CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR

O N R E
u ~A © v MOUNTAIN VIEW B.P
DETERMINATI OMPRESSIVE STRE H OF CONCRETE E
Te n $1881 -Part 116:1983
DATE : 15/4/2023
CLIENT : A gaall WY gliall jea3l A5
CONSULTANT : Llsan 45,2
PROJECT : (4S99 cppadall) aosmadl (3L yUall £9 ine
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 8/4/2023
Testing Date 15/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200 | 8200|8150
Load (KN) 620 | 598 | 605
Comp. Strength (Kg/cm?) 281 | 271 | 274
Average (Kg/cm?) 275.3 )
Percentage (%) 110.1%
Overall Average (Kg/cm?) 275.3
Overall Percentage (%) 110.1%
Standard Deviation (Kg/cm?) 5.1 Kg/cm’
Coefficient Of Variation ( %) 1.8 %

Remarks:

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan

Ht—

Specified Loading Rate Range = 4.5kN/S to 9.0 kKN/S or (6.8kN/S)



CONCRETO READY MIXED CONCRETE
@ QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF ESSIVE STRENGTH ONCRETE CUBES
Test Standar 1881 - Part 116:1

DATE : 16/4/2023
CLIENT : duagaall CYgliall yem3l A
CONSULTANT ; L 357
PROJECT : (4593~ cnalall) gl 3LygSU1 HUadll 9 e
STRUCTURE TYPE : Divertion Channel & Side Slope
Sampling Date 9/4/2023
Testing Date 16/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC - 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 | 8150
Load (KN) 612 | 588 | 605
Comp. Strength (Kg/cm?) 277 | 266 | 274
Average (Kg/cm?) 272.6
Percentage (%) 109.0%
Overall Average (Kg/cm?) 272.6
Overall Percentage (%) 109.0%
Standard Deviation (Kg/cm?) 5.6 Kg/cm?
Coefficient Of Variation ( %) 21 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Skabaan
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CONCRETO READY MIXED CONCRETE

‘4/- QYALITY CONTROL DEPATEMENT

A\ g
NORTH COAST SECTOR
O GC R T D
= OE A D W nao8 > MOUNTAIN VIEW B.P

DETERMINATI F COMPRESSIVE STRENGTH ONCRETE CUB

T ndard BS 1881 - Part 116:1
DATE : 17/4/2023
CLIENT : dragaall CYglial) Hem il A5 S
CONSULTANT : | Aahan A4S 25
PROJECT : (4593~ omedall) gl 35S HUatll g9 s
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 10/4/2023
Testing Date 17/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm®
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 | 8150
Load (KN) 615 | 597 | 594
Comp. Strength (Kg/cm?) 279 | 270 | 269
Average (Kg/cm®) 2027
Percentage (%) 109.1%
Overall Average (Kg/cm?) 272.7
Overall Percentage (%) 109.1%
Standard Deviation (Kg/cm?) 5.1 Kg/cm?
Coefficient Of Variation ( % ) 1.9 %

Remarks: Specified Loading Rate Range = 4.5kN/S to 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. 7. Stabaan
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NCRETO
L S = I A 1 2

CONCRETO READY MIXED CONCRETE
QYALITY CONTROL DEPATEMENT
NORTH COAST SECTOR
MOUNTAIN VIEW B.P

DETERMINATION OF COMPRESSIVE STRENGTH OF CONCRETE CUBES

Test Standard BS 1881 - Part 116:1983

DATE: 18/4/2023
CLIENT : daganll CYgliall 90301 4S8 b
CONSULTANT : Ulan 45,5 ’
PROJECT : (4598- cralall) sl (3L 56U yUalll 9 i
STRUCTURE TYPE: Divertion Channel & Side Slope
Sampling Date 11/4/2023
Testing Date 18/4/2023
At Days 7 days
Shape & Dimension Of Spec. Cube 15x15x15 cm
Concrete Class 250 Kg/cm?
Type of Cement OPC- 350 kg
Station No. (From:To) 484+220:489+060
Sample No. 1 2 3
Weight 8200|8200 8150
Load (KN) 599 | 645 | 618
Comp. Strength (Kg/cm?) 271 | 292 | 280
Average (Kg/cm?) 281.2
Percentage (%) 112.5%
Overall Average (Kg/cm?) 281.2 )
Overall Percentage (%) 112.5%
Standard Deviation (Kg/cm?) 10.5 Kg/cm?
Coefficient Of Variation ( % ) 3.7 %

Remarks: Specified Loading Rate Range = 4.5kN /S t0 9.0 kN/S or (6.8kN/S)

QUALITY CONTROL ENGNEER
ENG. #. Stabaan
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a to Marsa Matrouh

Project - Electric Express Train, from Al Ain Sokhn
Report Date : 27-06-2023
Report No : 07
Location - St. (484+472) : (484+496)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
e |-U||||||||_|>||_||||| |_|U - __|||||||_|||.|_||| -
|.<||.||m_|o_| | 798 . 4 Weight ><0 m:m_E Load | Strength i Percentage
Casti Testi Da Location (gm) 53_@-; (k.N) Rl Strength 9
colaitng . olestig BN ST 0 lieSitn) o el LR ety |
8105 / 841 381
St. = | -
30-5-2023 27-6-2023 (484+472) :| 8133 7 8138 2.41 840 381 390 7 156
7 7 (484+496) | SOV : S———
8176 901 408
TS ||.;.i |||_||I||_||| Y- Lr|| ||_||.|_||||L|||.h|| D

.Er.ﬁ:hlf.ﬁ“nﬂﬂﬂ.)

P2 Jabea
N_% 7 il dant o
Aphsd

wr B

3 Ei Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

bnowmu_qmu.".

Testing Labortatony

Juaa¥t Ellet) 5 ¥
3 2180 - ElLe 31
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www.cel-egypt.com
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Project - Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 28-06-2023
Report No : 08
Location : St. (484+496) : (484+524)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
N prrn e e o R TR BT
Age | | \weight | AVE [P 509 | Strength s
Casti Testi o Location (gm) Weight 3 (kN) Kalen?) Strength
g ety R R LR | T | ) | kgrom®y |
8166 868 393
St. - = |
31-5-2023 28-6-2023 28 [(484+496): 8079 8129 2.41 818 371 388
(484+524) e | Sy —
8142 882 400
P R S S S R B

3 El Malek E] Afdal Street

Z.amalek, Cairo.

Tel.& Fax : 27367231 - 27363093

Juadt Slledt 3 ¥
52l - Elrle i1

VI AY - YYFIVYPY 5 S + Gpadd
www.cel-egypt.com
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Company Name : & genll C¥glall s 30 4850

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023

Report No : 28

Location : St ( 484+868) : (484+808)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of A _ Densi 7
ate ge | Weight .E.B. | Density Load | Strength il Percentage
i . Location Weight 3 ». | Strength e
Casting Testing | Days (gm) (gm) | (gmicm) (k.N) | (Kg/lcm?) (Kglem?) /o
8379 671 304
st I E—
14-6-2023 12-7-2023 28 |(484+868) 8465 8433 2.50 857 388 337 135
. (484+808) | R R
8456 706 320

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juaddry Sllatt ¥
MLYD__.MH_ - rh_.:h'\t_h
: TYIIre4r - TYFIVYT) 39duld
ACCREDITED : guS1B + Gl
Testing Labortatory %%g.ﬂﬁmtmmu\hum.ﬁ-ﬁws
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Company Name : & genll G glall 5 30 48,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-07-2023

Report No 1 27

Location : St. ( 484+868) : (484+808)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of | A . Densi ; W
= . 4 L ! Weight ><0 ey Load Strength e Percentage
: ; ocation Weight - ,. | Strength -
Casting Testing | Days (gm) (gm) | (gmicm) (k.N) | (Kg/cm?) (Kalem?) %o
8393 752 341
St. ] b )
14-6-2023 12-7-2023 28 |(484+868)| 8457 8457 2.51 554 251 312 125
: (484+808) I )
8522 760 344

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juad¥) Sllalf 5 1
3 a8 - Eltle i1
i YYFTF AF - TYFIVIPY ¢ uS1D 4 Gpadi
L L www.cel-egypt.com
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Company Name : &uagaal) c¥ gliall jsa 30 45,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 12-06-2023

Report No : 09

Location : St. (484+524) : (484+5438)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of R : Densi . &
- . 2 i Weight ><m.. ansity Load Strength e Percentage
: F Location Weight 3 .. | Strength o
Casting Testing | Days (gm) (gm) | (gm/cm) (k.N) | (Kglcm?) (Kglem?) %o
8205 . 655 297
St. —— -
5-6-2023 12-6-2023 7 (484+524):| 8170 8170 2.42 682 309 296 118
(484+548) |
8135 | | 622 282
e s e R e |

3 El Malek El Afdal Street
Z.amalek, Cairo.
Tel. & Fax : 27367231 - 27363093

Luad¥t Ellett 5 P
3 o laM - Elrle i1
T TYPIr-47 - TYPIVYT) 13 + OHoauld
ACCREDITED qns._h i e
Testing Labortatory WWW .ﬂmmlwmumﬂvnaga
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Company Name : &gl ¥ gl8all ;58 30 48,

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 19-06-2023

Report No : 19

Location : St. (484+720) : (484+748)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of : A __ | Densi ' Ave.
ate ge | % : Weight ><o - Densily Load | Strength ks Percentage
. : ocation Weight 5 ». | Strength >

Casting Testing | Days (gm) (gm) (gmicm)®| (kN) | (Kg/cm®) (Kglem?) %o

8212 634 287
St. - S
22-5-2023 | 19-6-2023 | 28 |(484+720)| 8262 | 8220 2.44 543 246 299 120
: (484+748) -
8186 805 365
L | I = — = o

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

Juaad) et 5 P
3,0 - EULa i
] YYPIV 47 - TYYPIVYT) B+ Heaud
ACCREDITED HEp 2
Testing Labortatory WWW. nmhlmmuw.hvm.. com




Company Name :
Project . -

Report Date -
Report No
Location :

. ___CEL____

Consulting Engineering Bureaw & Laboratories
At digdt I HLES WY (fealne liSla

e gand) Y gliall ) ga 311 48 i
Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
19-06-2023

: 21

St ( 484+720) : st (484+632)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

ACCREDITED
Testing Labortatory

www.cel-egypt.com

Date of Age m Densi :
g : Weight ><Q ono'ly Load | Strength fAve Percentage
Castin Testin Bave Location (Kg) Weight emP|  (KN) (Kglem?) Strength %
| - g g y (Kg) | (gm/cm) . g (Kg __.n‘iw-
8300 792 359
St (
2252023 | 1962023 | 28 472011 g3 | 309 | 246 | 1015 460 397 159
(484+632) |
8305 821 372
G5 A co Jotirmpd Jadlls Jrand) L) 3 Slalal) 55 5
3 El Malek El Afdal Street Juas®y) Sl bt 51
Zamalek, Cairo. E a8 - Sl Le 11
Tel.& Fax : 27367231 - 27363093 YYEAY s 4F o YYFIVIPY & uSL + Gaadd
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Company Name  : &uaganll &Y sliall 58 311 4855

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 29-05-2023

Report No : 36

Location : st (484+720): st(484+636)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Mix ID: C 250/350

Date of . A . Density | : | :
: ge . Weight .B.a sy Load | Strength e Percentage
Castin Testin Dave Location (Kg) Weight emP | (KN) (Kglcm?) Strength %
; L¢) g y . :Am: AQ:._ n:.; - g ; A—A.m:u:._Nv
8125 931 422
st ( I )
92.5.2023 | 2952023 | 7 AEMNQ )i g257 | 8123 | 2.41 713 323 383 153
484+636) | = | _ T
7986 891 404

Signature /....

LA e PR

PP L REITPR P
3 s la - EWLa i
b ! YYFIFAY - TYPIVIFY & uS1a + Gaduli

ey www.cel-egypt.com

3 El Malek El Afdal Street
Famalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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Project
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Aeatiglt OIHLEAGWN Y (Jealae cliSie
s Ao gant) Y glRall ) ga 30 AS 45
: Electric Express Train, from Al Ain Sokhna to Marsa Matrouh

Report Date : 19-06-2023
Report No : 20
Location : St (484+720) : st (484+632)
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
= Date of Densi .
- Age = : Weight ><O onely Load Strength Ap Percentage
Castin Testin Bavs Location (Ka) Weight em | (N) (Kglem?) Strength %
g g y (g) [lomem) | = 9 (Kg/cm?)
8323 1080 489
St ( .
2252023 | 1962023 | 28 |40 8305 | 8316 | 246 | 1120 507 475 190
(484+632)
8321 948 429
Note: cliall dadlas 381 A4S (0 Jglana & Jarall g Juand) Anul gy cilinSal) ) 65 o
Sigy
T hotek El Afdal Street Juaadrr et 5 v
Zamalek, Cairo. 3 p13t - ElfLe it

Tel.& Fax : 27367231 - 27363093
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Company Name : sl ¥ 58all )50 30 48,4

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 29-05-2023

Report No : 35

Location : st (484+720): st (484+636)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350

Date of | A | Densi .
g s 9o ; Weight ><O shoity Load Strength i Percentage
Castin Testin Bave Location (Kg) Weight e ol | Beglen® Strength %
g g : y : . A—Aav (gm/cm) .| g A_hm-.n—.:nv
8088 848 384
st ( . | |
22-5-2023 29-5-2023 7 Lmhwﬂwc ): 8260 8136 2.41 654 296 346 138
484+636) | | i _ B
8059 788 357

S SR AN M AL S 1 eyt F0eT)

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel. & Fax : 27367231 - 27363093

S, G RET P (1
a8t - ElrLe 11
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Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 29-05-2023
Report No : 34
Location : st (484+720 ) : st ( 484+636 )
COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS
Mix ID: C 250/350
Date of Densi e .
- Age : Weight ><Q PR Load Strength fofe Percentage
Castin Testin o Location (Ka) Weight el (N Kalom?) Strength %
asting sting . ays g (Kg) AQB_ cm) . ( m| Ax.@.n:.J 1
8023 782 354
st ( -
22-5-2023 29-5-2023 7 amhwﬂwc ) 8288 8114 2.40 682 309 346 138
484+636 ) Bl
8030 826 374 |

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093

ACCREDITED"

Testing Labortatory

Juad¥) Sllett 5 v

50080 - Sl Ls 11t

TVFTY o 4F - TYFIVITY & uSlh + Gpadi

www.cel-egypt.com




CEL

Consulting Engineering Bureaw & [Laboratories
Arcwdiglt O LAWY (Jolne liSle

Company Name  : 4 gaal) oV glaall o0 3l 48 )5

Project : 1 Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 20-06-2023

Report No 22

Location : St (484+748) : st (484+720)

COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

MixID: C 250/350

Date of Age . Densi : .
g L : Weight S“r/.\m—._ Sty Load Strength mnbim th Percentage
Casting Testing | Days peation (Kg) M (gmicm)®| (kN) | (Kgicm?) o 2 %
e (Kg) Gl {Kg/cm')
8362 945 428
St ( .
2352023 | 2062023 | 28 4720 goep | 8323 | 247 | o 444 419 168
(484+632) |
8315 848 384
: ?C%&.FQDE& 34385 4

3 El Malek El Afdal Street S ) REIT PR

Zamalek, Cairo. E 3 p180 - il Le 31

Tel.& Fax : 27367231 - 27363093 TYFIF4F - YYPIVYP) & uS1d + G9add
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COMPRESSIVE STRENGTH RESULTS OF CUBE 15*15*15 CM CONCRETE SPECIMENS

Project : Electric Express Train, from Al Ain Sokhna to Marsa Matrouh
Report Date : 21-06-2023
Report No : 40
Location : st (484+868 ) : st ( 484+808 )
Mix ID: C 250/350
L Date of Age i
o : Location Weight
Casting Testing | Days (Kg)
8229
st (
1462023 | 2162023 | 7 h_mh_wmwm )1 472
484+808 )
8215

A0 - 0 15—

L pAE B

><0 o Load | Strength e, Percentage
Weight 3| (kN) e Strength %
g |miemy| TN | BHER | kalom :
586 265
8305 2.46 664 301 285 114
636 288

3 El Malek El Afdal Street
Zamalek, Cairo.
Tel.& Fax : 27367231 - 27363093
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